Clarion

@

MAZDA AUTOMOBILE GENUINE CASSETTE DECK
MODEL PT-858C-0l

Manufacturer CLARION CO., LTD. I/ Export Division ~ CLARION SHOJI CO., LTD.

Tel: (265)2931  Telex: J22908, J22152, J25550 CLARISHO 3, Kojimachi 5-chome, Chiyoda-ku, Tokyo, 102 Japan
Overseas Sales Branch Offices
CLARION CORPORATION OF AMERICA 5500 Rosecrans Ave., Lawndale, Calif., 90260 U.S.A.  Tel: 213-973-1100  Telex: CLARIONLSA 66-4447
CLARION CANADA INC. 1401 Meyerside Dr. Mississauga, Ontario. Canada ~ Tel: 416-678-1367  Telex: 216968573 CLARION MSGA
CLARION SHOJI (EUROPA) G.m.b.H.  Rudolf-Diesel-Strasse 2, 6236 Eschborn 2, West Germany ~ Tel: 06173-61041-42  Telex: 415414
CLARION (HONG KONG) CO., LTD. 526, Ocean Centre, Canton Road, Tsimshatsui, Kowloon, Hong Kong ~ Tel: 3-690528  Telex: HX64293 CLAHK
CLARION SHOJI (U.K.) LTD. 4, Faraday Road, Dorcan Industrial Estate. Dorcan, Swindon, Wiltshire. United Kingdom SN35HQ  Tel: (0793) 24081  Telex: 44689

P.S
TAPE

' i

§
AUTO REPLAY

STOP/EJECT " ;> svsem

B SPECIFICATIONS B COMPONENTS:

Reproduction system: 4 track, 2 program, 2 channel Main unit 1
stereo reproduction (2 track,
2 program, 1 channel

reproduction possible.) B FEATURES:
Tape speed: 4.75 cm/sec. 1. Auto eject at play ended.
Wow and flutter: Less than 0.3% (W.R.M.S) 2. Auto eject at F.F. ended.
Separation: More than 30 dB 3. Auto play at Rewinded.
Cross talk: More than 40 dB
S/N ratio: More than 40 dB
Power output: 150 mV (under 10kQ load

at 0 VU)

Power supply voltage: DC 13.2 V Negative ground
Current consumption: 0.4A (Less than 600 mA at
plunger operated)

Semiconductor: 2 ICs, 4 transistors, 2 diodes
Dimensions: Width 150 mm

Height 50 mm

Depth 135 mm
Weight: kg

e Printed in Japan 298-2583-00 PT-858C-01



B HEAD AZIMUTH ADJUSTMENT:

Counter
clockwise

Clockwise or
counterclockwise

Head azimuth Center
adjusting screw

Clockwise

Center

B PARTS LIST:
<MAIN SECTION>

Play the test tape 6.3 kHz—10VU and adjust the
head azimuth by turning the head azimuth adjusting
screw so that the output becomes almost maximum.

Ref. No. Part No. (Order No.) Description Q'ty Ref. No. Part No. (Order No.) Description Q'ty
1 380-4012-00 : Knob 2 18 930-0476-00 i Tape mechanism 1
2 380-4010-01 : Knob 1 19 335-1208-00 . Spacer 2
3 380-4011-01 f Knob 2 20 852-6463-00 ; Extension lead 1
4 345-3369-00 E P.L. holder 1 21 313-1107-00 : Heat sink 1
B 714-2604-01 , Machine screw (M2.6 x 4) 2 22 074-0635-00 : Outlet socket 1
6 714-3003-81 Machine screw (M3 x 3) 1 23 077-0081-02 Fuse holder 1
7 714-3004-81 : Machine screw (M3 X 4) 12 24 077-0081-03 Fuse holder 1
8 714-3008-81 E Machine screw (M3 x 8) 4 25 120-0050-02 s Fuse (5A) 1
9 013-3346-03 ' Switch 2 26 347-0935-01 Insulator paper 1

10 017-0314-21 : Pilot lamp 1 27 290-2567-01 . Label 2
11 |017-0314-08 | Pilot lamp 1 28 |286-3678-00 | Set plate 1
12 099-5952-01 : P.W.B. 1 29 300-6212-01 . Mounting bracket 1
13 |940-2547-03 | Escutcheon ass'y 1 30 [300-6213-00 Mounting bracket 1
14 309-0425-01 Front plate 1 31 716-0417-00 Machine screw 4
15 345-3265-02 : P.L. holder 1
16 311-1012-02 Lower case 1
17 310-1018-02 Upper case 1

PT-858C-01




<
o5
é
a
o
=

<NOILO3S NIVIN >
‘M3IA d300TdXI W



B EXPLODED VIEW:

<MECHANISM SECTION >

PT-858C-01



B PARTS LIST:

<TAPE MECHANISM >

Ref. No. Part No. (Order No.) Description Q'ty| | Ref. No. Part No. (Order No.) Description Q'ty
1 658-0122-01 Chassis ass’y 1 42 658-0122-51 ' FF-idler arm 1
2 658-0122-02 ‘ Pack guide 1 43 658-0122-52 FF-idler spring 1
3 658-0122-03 REW STOP spring 2. 44 658-0122-53 FF-idler 1
4 |743-3000-00! E-ring (3¢) 10 45 |658-0122-54! Flywheel plate 1
5 658-0122-04 Head chassis ass’y 1 46 658-0122-55 Spacer 1
6 658-0122-05 Pinch roller ass’y 1 47 658-0122-56 Flywheel spring 1
7 |658-0122-061 Pinch roller spring 1 48  |714-2604-411 Machine screw (M2.6 x 4) 1
8 |743-2000-00 E-ring (2¢) 6 49 [714-2608-41] Machine screw (M2.6 x 8) 1
9 658-0122-07 Head 1 50 658-0122-57 Flywheel 1

10 [714-2004-71} Machine screw (M2 x 4) 1 51 |658-0122-58 Reel base A 1
11 714-2008-71 Machine screw (M2 x 8) 1 52 658-0122-59 Spring 2
12 658-0122-08 Flat washer 1 53 658-01 22-60; Polyslider washer 2
13 658-0122-09 Head adjust spring 1 54 658-0122-61 : Reel base B 1
14 658-0122-1 4# Polyslider washer 1 55 658-0122-62 Magnet roller - 1
15 |658-0122-15 Polyslider washer 1 56 |658-0122-63 Rl arm 1
16 658-0122-16 ‘ R-stop-spring 1 57 658-01 22—645 Rl arm lever spring 1
17 |658-0122-19 Polyslider washer 1 58 |658-0122-65 Play pulley 1
18 |658-0122-21' Rl-lever-spring 1 59 |658-0122-66 Belt A 1
19 |658-0122-22! REW-lever 1 60 |658-0122-67 Belt B 1
20 |658-0122-23} Adjust spring 1 61 |658-0122-68! Belt C 1
21 658-0122-24 R-lever-spring 1 62 658-0122-69 Head spacer A 1
22 |658-0122-25] FF-lever 1 63 |658-0122-70 Spacer 1
23 658-0122-26 FF-lever-spring 1 64 658-0122-83 Motor ass’y 1
24 658-0122-27 ‘ F-stop-lever 1 65 740-2600-31 : Flat washer 2
25 |658-01 22-28; Pressed bracket L 1 66 |658-0122-71 Eject lever 1
26 658-0122-29 Pressed bracket R 1 67 658-0122-72 Eject lever spring 1
27 658-0122-42 Switch 1 68 658-01 22—73; Head plate spring 1
28 658-0122-82 P.W.B ass’y 1 69 658-0122-74 Connecting bar 1
29 |658-0122-43! P.W.B. 1 70 |658-0122-75' Slide bracket 1
30 714-2603-11 Machine screw (M2.6 x 3) 3 71 714-2004-11 Machine screw (M2 x 4) 2
31 714-2604-11 Machine screw (M2.6 x 3) 1 72 658-0122-76 Lead clamp 1
32 |714-2308-11 Machine (M2.3 x 8) 2 73 |714-2605-11 Machine screw (M2.6 x 5) 3
33 743-2500-00 E-ring (2.5¢) 1 74 |658-0122-77 Spring "
34 658-0122-44 Polyslider washer 1 75 743-1 500-00; E-ring (1.5¢) 1
35 658-0122-46 Eject cam-L 1 76 658-0122-78 E-ring (2¢) 1
36 658-0122-47 Eject cam-R 1 W 658-0122-79 REW pulley ass’y 1
37 658-0122-48 Eject cam-spring 2 78 658-01 22—803 Idler ass’y 1
38 658-0122-49 Eject lever 1 79 658-0122-81 Play idler ass'y il
39 658-0122-50 Eject roller 2 80 658-0122-84 ' Gear unit ass'y 1
40 |723-2600-11! Nut 2 81 |741-2600-21' Spring washer 2
41 |714-2603-41 | Machine screw (M2.6x 3) 4 :
Eicw.

PT-858C-01




.
ol
)
o

|©
®
1=
—

& 9

Q30I
25C19590
RIO RII 106V = '
L R30! 150-1/2 R302 2.2
{k
—F C7. RI2 ’ o
© m A Q 2 =
M = 2
RI3 c8 © © 0
© —e ~ o ¥
= e Ql o
=3 S S
i RI4 RIS I 2 o 3
O 3 3 3
< ~ 2 e &
o3> 2
@ 2 ST 3
RIIO 330K RIII 10K =
<<
7 > S
2 22 ci07 50-1 RI12 39K {}Q
. & I — AW
S o
o = Cl108
2 095V RII3 18K 0.0033
QlIOlI
3 5 2SC1815Y o
©) o é 0.3V = N
o |03 1
28 o © ©
s 2 . ;
o g i () S 0
== ot o S 2
G2 2 = S N
(S}

D201

AAA

R204 330

b 4
o
[+o]
©
@
o
N
@

680K

Wy
AAA
VVy

R20I

o
174
NJM 290IN

R203 IK

AAA
Wy

AA

R202 IK

R205 IM
C202 4.7 R207 10
R213 100K

"'D202
IN4002

—

L30!
O

FUSE 5A

SWi1

R306 1501

R307 150-1

WSz i !

JDC FD—:—

e <[

e o1

[ L |

R305 FUSE-R {}

120mA

L302
009-0470-02

()....at plunger ON

(

NVYHOVIA JILVINIHOS B



L0-0858-1d

Red~
Yellow~

Black~

White 7

Yellow

Amp. power supply

Earth

Earth

L output (+)

OhWN| =

R output (+)

Yellow

Orange

(Green

Yellow ~

Orange 7

Blue

Brown

White

Plunger

SOoL1

Red
@ i
) LI M
O:I;) AR
& Red
[S)
Motor Cgé
White |
White I
l White
3

Orange\

Yellow~y

Blue N

Green~

Power supply

lllumi.

mm|O|O|m|>

Radio power supply

advosq ONIHIM 31NIiHd B



B PARTS LIST:

<ELECTRICAL SECTION >

Ref. No. Part No. (Order No.) Description Q'ty Ref. No. Part No. (Order No.) Description Q'ty
L302 009-0470-02 Choke 1 || Re,109 111-4711-22; T 2
L301 009-0625-00 Choke 1 || Ra,104 111472122 e 2
R305 032-0018-00; Fuse resistor 1 [|R14,114 111-6621-22: W 2
IC1 051-0187-00; IC (4PC1032H) 1 || r306,307 114-1511-52 e 2
Q1,101 102-1815-25! Transistor (25C1815Y) | 2 || R304 114-2291-52 i 1
Q301 102-1959-15 Transistor (25C1959 Q) | 1 ||c6,106 141-1832-10 e 2
R11,111 111 103122 o 2 |[c1,101 141-2722-10 oS e Sapasitor 2
R1,101 111-1041-22 ﬂ'mﬁf%’{)km 2 || cs,108 141-3322-10! fs"(')y\‘}%?{)gggi‘g)“’r 2
R301. 111-1511-42 s 1 [[ca.104 141-3332-10] oo ber §5paritor 2
R15, 115 111-1631-22 A 2 || c9,109 141-5632-10! oo 2
R3,103 111-1541-22 s 2 || c3o04 141-1043-06 | ey o apasitor 1
R13,113 111-1831-22 [1/aws 3 k) 2 ||caos 179-1083-33] SR 1
R8,108 111-2241-22] e 2 || c301 179:2273:33 e e 1
502 11229122 e " [czos [irserress e
R5,105,303  |111-2721-22] T 3 [|C%R 2492 Teoinosaez B s CApacrer 6
R7,10,107,110 |111-3341-22] PR 4 || c302 180-2264-32 | A 1
R6,106 111-3921-22 e 2 || c3oe 180-3364-32 Melbsy Pactor 1
R12,112 111-3931-22 s 2 || c3,103 180-4764-22 e )
R2,102 111-4701-22 A > '

B TAPE MECHANISM PARTS LIST:
<ELECTRICAL SECTION >

Ref. No. Part No. (Order No.) Description Q'ty Ref. No. Part No. (Order No.) Description Q'ty
R207 111-1001-11] I fosistor 1 |[c203 181-1053-62 e Rlic capseitor 1
Rage 209 111-1021-11] e 3 ||c201 181-1063-32 ey e aeror 1
o212 111-1041-11; e s Hicen2 181-4753-42 Dy Ssic capacitor 1
R205 111-1051-11! e 1 ||ome 658-0122-85§ gt 1%
R206,211 111-2221-11! B 2 ||ic201 658-0122-86! IC (NJM2901N) 1
R204 e S e 1 [|a201 658-0122-87! Transistor (25A715) 1
R210 111-3341-11] T S0k 1 ||p202,203 658-0122-88! Diode (1N4002) >
R201,208 111-6841-11! e o) 2 ||p201 658-0122-89 Diode 1

ocCT. 1980 (D
e




	PT858C-01 (Genuine Mazda Stereo Cassette Player)0001
	PT858C-01 (Genuine Mazda Stereo Cassette Player)0002
	PT858C-01 (Genuine Mazda Stereo Cassette Player)0003
	PT858C-01 (Genuine Mazda Stereo Cassette Player)0004
	PT858C-01 (Genuine Mazda Stereo Cassette Player)0005
	PT858C-01 (Genuine Mazda Stereo Cassette Player)0006
	PT858C-01 (Genuine Mazda Stereo Cassette Player)0007
	PT858C-01 (Genuine Mazda Stereo Cassette Player)0008

